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P,'MM,_L.. sl 1 | bbbt bl "‘J’J"%
di ! di
-10 -2
] |
0 di Il W o d D1 -27.400 dBnr
E — i:
W e h J."};w '\k
0 LT 404 % s
AN bt bt i i bl el el
40 dBm 50 dBm - WY
50 d 60 d
-0 d 70 db
I
CF 2.452 GHz 1001 pts Span 52.632 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 2,449476 GHz 2.60 dBm ML 1 2,487376 GHz ~43.59 dBm
L )| J " - L )| J unnnsnnld W

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum - Spectrum -
RefLevel 20.00 dBm  Offset 23.25 0B @ RBW 100 kHz RefLevel 20.00 dBm  Offset 23.25 0B @ RBW 100 kHz
o att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 54.75 dBm)| M1[1] 0.63 dBm)|
925.4900 MHz ;" 2.466630 GHz|
10 dBm 10 M2[1] 48.10 dBm)|
M1 18.202150 GHz
0 db od
-10 d -10 di
20 df -20 di
D1 -27.400 dBnr
D1 -27.400 dBnr -30 d
30 d Y 30
and
Land
-50 defn
-50 dem T
70 dB
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.46663 GHz -0.63 dBm
ML 1 925,49 MHz -54.75 dBm M2 1 18.20215 GHz -48.10 dém

)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N1307B

Test Mode :  802.11ax HE20_FullRU

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 23.10 0B @ RBW 100 kHz RefLevel 20.00 dém  Offset 23.10 0B @ RBW 100 kHz
o Att 20 dB SWT 1ms @ VBW 300 kHz _Mode Swesp o Att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 4.20 dBm M1[1] 37.57 dBm)|
2.4132473 GHz| 2.3997380 GHz|
20 dBm 10 dBm
d 5 o
10 7 od P
! ! )
0 db PR I RN N YURT:Y, WPV YN NPT P, S W W I | _10d
T O e e s g i T
{ |
-10 de kl -20 de r
Ii “J L D1 -25.800 dBnr I o
20d T 5 ‘-nh_fww_‘
30d JJ
AN S
B
50 d 60 d
-0 d 70 db
F1
CF 2.412 GHz 1001 pts Span 27.1395 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.4132472 GHz 4.20 dBm ML 1 2,399738 GHz ~37.57 dBm

| i )

L )i ] (]

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum - Spectrum -
RefLevel 20.00 dém  Offset 23.10 0B @ RBW 100 kHz RefLevel 20.00 dém  Offset 23.10 0B @ RBW 100 kHz
o Att 1008 SWT _ 30.1ms @ VBW 300 kHz _Mode Swesp. o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 54.79 dBm)| M1[1] 0.08 dBm)|
961.4440 MHz ;" 2.413080 GHz|
10 dBm 10 M2[1] 48.79 dBm|
M1 17.867260 GHz|
0 db od
-10 d -10 di
20 di 20 d
D1 -25.800 dermr
D1 -25.800 dBnr o
o 30
40 d
a0 o
-50 dijm
-50 dBm T
70 dB
70 db
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.41208 GHz -0.08 dBm
ML 1 961,444 MHz -54.79 dBm M2 1 17.86726 GHz -48.79 dBm
| 1 ) | 1 ) [CCEE ]
TEL : 886-3-327-0868 Page Number 1 A2-37 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Test Mode :  802.11ax HE20_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Spectrum

Ref Level 30.00 dem
o att 20 dB
[® 17k Max

(]

Offset 23.11 db & RBW 100 kHz

SWT 1ms & VBW 300 kHz  Mode Sweep

M1[1] 7.19 dBm)|
2.4357308 GHz
20 dém

10d 11

I TL ‘w-«'h--.‘ s e |

0dem b

i WA

CF 2.437 GHz

Markar

Type | Raf | Trc | X-value 1
1 2.4357308 GHz

1001 pts Span 27.0225 MHz

¥-valus |
7.19 dbm

Function | Function Result

)i ] [

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

[ il ) SRHRRAED W

Spectrum “.PJ Spectrum “.PJ
RefLevel 20.00 dém  Offset 23.11 0B @ RBW 100 kHz RefLevel 20.00 dém  Offset 23.11 0B @ RBW 100 kHz
o Att 108 SWT _ 30.1ms @ VBW 300 kHz Mode Sweep o att 1008 SWT  255ms @ VBW 300 kHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1] 54.92 dBm)| M1[1] 6.59 dBm)|
746.4990 MHz| pas 2.434330 GHz|
10 dBm 10 M2[1] 49.43 dBm|
17.844310 GHz|
0dBm 0 i
-10 d 10 d
s -20 df
20 “on .
D1 -22.810 dBnr v 810 dB
i -30
40 d
a0 o [ i
-50 dBm 1
-50 dBm r
70 dB
70 db
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.43433 GHz 6.59 dBm
L 1 746.499 MHz -54.92 dBm M2 1 17.84431 GHz -49.43 dBm
[ [ ] [ TTTTTT

L sl J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

Test Mode :  802.11ax HE20_FullRU

Test Channel :

100kHz PSD reference Level

Channel 11 Plot

=

Spectrum %’
Ref Level 30.00 dBm  Offset 23.32 08 @ RBW 100 bz Ref Level 20.00 dém  OFfset 23.32 d6 & RBW 100 Kz
o ALL 20 dB SWT 1.1ms & VBW 300 kHz Mode Sweep o Att 20 d8  SWT 8 ms & VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk View
ML 167 dBm M1 +5.30 dbm
2.4607478 GHz| 2.5200930 GHz|
20 d 10 dém
10d od 1 MM.A {1
[ o
d ] L] o sy e Ay - "
0 apt -t i Ao b e -10d : |
/ ﬂ J \
10 df -2n %
ff | i \‘”‘
d 1_-25.330 diém
/ W
20 dpmpAt o -30d §
qu,,\"w ¥ EeTplTT ’{ \
-30 d -40
TareTy | b Lt b Ui b e s bl . Lad ksl
40 di 50 df
S0 d 60 dB
-60 dl =70
I
CF 2.462 GHz 1001 pts Span 27.8625 MHz Star 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Trc| X-value |___v-value | Function | Function Result | Type | Ref | Trc| X-valua | Ywalus__| Function | Function Result |
M1 1 2.4607477 GHz 4.67 dam M1 1 2.520093 GHz -43,33 dBm
T )

|

L JL

L JL

J

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Ref Level 20.00 dBm
fo Att 10 dB

Offset 23.32 d2 & RBW 100 kHz
SWT 30,1 ms & VBW 300 kHz

Spectrum

(=]

Ref Level 20.00 d2m

Offset 23.32 d& & RBW 100 kHz

Mode Sweep o Att 10d8 SWT _ 255ms @ VBW 300 kHz _Mode Sweep
@ 1Pk View [@ 1Pk view
M1[1] 14 dBm) M1[1] 1.40 dBm
10 MHz| 2.460680 GHZ|
10 d 10 m?fr mM2[1] 18.12 dBm)|
v 17.850260 GHz|
od od
10 d BUED
20 d 20 dm
1 -25.330 dBr - 1 -25.330 den
-30 d -
~40 diy
-40 d Mz
v
-0
70 de
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | X%-value | ¥-value | Function | Function Result |
Type | Ref | Trc| X-value | ¥-value | _Function | Function Result | M1 2,46068 GHz 1.40 dBm
M1 1 525.551 MHz -54.24 dem M2 1 17.85026 GHz -48.12 dBm
[ )i ) (] [ I ] [TIEE—

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanroncas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Test Mode : [|802.11ax HE40_FullRU Test Channel : |03

100kHz PSD reference Level

Ref Level 30,00 dBm  Offset 23.25 d8 & RBW 100 kHz

Channel 03 Plot

Ref Laval 20.00 dam Offsat 23.25 d8 & RBW 100 kHz
Jo AL 20 dB SWT Lms & VBW 300 kHz Mode Sweep o Att 20 d8  SWT 8 ms & VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk View
MI[1] 1.92 dBm MLl 30.70 dBm
. 2.4170120 GHz| 2.3997720 GHz|
20 10
10d od it |
ih: WJ‘\M
od L _10dB .
TNt A T A, " f I
O W I e sl ol | |
-10 d J 1 20
— Y o
ond | =53 1 -28.080 der 3
J)I el )
=30 -40
o
1 [ttt s e bttt
-50 df 60 B
-60 dl =70
CF 2,422 GHz 1001 pts Span 52.56 MHz Start 2.31 GHz 8001 pts Stap 2.445 GHz
Marker Marker
Type | Ref | Trc| ¥-value | v-vale | Function | Function Result | Type | Ref | Tre | *-valus | __Yvalue | Function | Function Result |
Ty T 2.417012 G2 1.0 dem M1 i 2.399772 GHz 30,70 dBm
g
( ] L )|l J

J

L L J [

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum = Spectrum o
Ref Level 20.00 dEm Offset 2325 d2 » RBW 100 kHz Ref Level 20.00 dém  Offset 23.25 d& & RBW 100 kHz
j= Att 10de  SWT 30.1 ms & VBW 300 kHz Mode Sweep fo Att 10ds  SWT 255 ms & VBW 300 kHz  Mode Swaep
@ 1Pk View @ LPk View
Mi[1] 53.86 dBm ML[1] 0.94 dBm|
853.0980 MHz 2.414780 GHz|
i0 10d m2[1] 18.51 dBm)|
11 15.830730 GHz|
o di 0 dBm)-
.10de -10d
0 -20 dim
- - D1 -28.080 dBn
304 1 -26.080 dbr 30 g8 —
-4 df
-40 M2
M
-0
S0 dl M
~70 dBi
-70
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Morker
Marker Type | Ref | Tre | X%-value | ¥-value | Function | Function Result |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | M1 2.41478 GHz 0.94 dBm
M1 1 B853.098 MH2z -53.86 dBm M2 1 15.83073 GH2 -48.51 dBm
— — — — —
L J1 J SRR L JU J [T IEEE]

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Test Mode :  (802.11ax HE40_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Spectrum

(]

Ref Level 30.00 dBm
po Att 20 d8

Offset 23.11 db & RBW 100 kHz

SWT 1ms & VBW 300 kHz  Mode Sweep

[® 17k Max

M1[1]
20 dBm

1.94 dBm)|
2.4344980 GHz

10 d

M1
0 dBm

At oy AR e

JRT borul
f
{

10 d

s

/
20 d

e

ety ']L;.JJ\I

-40 dBm

50 df

60 df

CF 2.437 GHz 1001 pts

Span 53.292 MHz

Marker

X-value 1 ¥-valus |__Function |

Function Result

Type | Raf | Trc |
1

2434498 GHz 1.94 dBm

il ) WRNRARAED W

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum “.PJ Spectrum “.PJ
RefLevel 20.00 dém  Offset 23.11 0B @ RBW 100 kHz RefLevel 20.00 dém  Offset 23.11 0B @ RBW 100 kHz
o Att 1008 SWT _ 30.1ms @ VBW 300 kHz _Mode Swesp. o Att 108 SWT 255 ms @ VBW 300 kHz _Mode Sweep.
[@ 1Pk view [@ 1Pk view
M1[1] 54.43 dBm)| M1[1] 0.74 dBm)|
820.9280 MHz ;" 2.441130 GHz|
10 dBm 10 M2[1] 48.68 dBm|
M1 15.808630 CHz|
0dBm 0 i
10 d 10 d
20 di -20 di
R = —D1 -28.060 dBm
e 1D1 -28.060 dBm 30 dim
40 d
-40 o "
v
-50 dBm
-50 dBm
mmmm [
70 dB
70 db
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.44113 GHz 0.74 dBm
L 1 £20.928 MHz -54.43 dBm M2 1 15.80863 GHz -48.68 dBm
[ il ) SRHRRAED W [ il ) SRHRRAED W
TEL : 886-3-327-0868 Page Number 1 A2-41 of 42
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

Test Mode :  (802.11ax HE40_FullRU

Test Channel :

09

100kHz PSD reference Level

Channel 09 Plot

oo
Spectrum v Spectrum né’
Ref Level 30.00 dem  Offset 23,24 dé @ RBW 100 kHz Ref Lovel 20.00 d8m  OMfset 23.24 db w RBW 100 kkz
Jo AL 20 dB SWT 1ms & VBW 300 kHz Mode Swesp fo ALt 20 d8  SWT 8 ms & VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk View
M1[1] 2.25 dBm M1[1] 13.25 dbm)
2.4495290 GHz| 2.4842380 GHz|
20 d 10
10 d od pole i
o ,HWJ"WW
0d M Aty 0 B
P VT e L = T P
NIRRTV R AT A AN L b, | l
-10 df { i 40
=20 d i =20 d|
Wkl e/ M w'huﬁM ‘k
20 d a0 s
R Ep) L PR [ PRTTU IR BT KPR TP IR TTTTIVN
40 d 0 d —
-50 d 60 db
-60 dl =70
I
GF 2,452 GHz 1001 pts Span 52,626 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref [ Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.440529 GHz 2.25 dBm M1 1 2.484238 GHz -43.25 dBm
-r
( )i ] 1 (] L Il ) D .

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

=
v Spectrum 2
Ref Level 20.00 dsm  Offset 23.24 d2 & RBW 100 kHz Ref Level 20.00 dém  Offset 23.24 db e RBW 100 kHz
o at 10de  SWT 30,1 ms @ VBW 300 kdz  Mode Sweep o Att 10d8 SWT _ 255ms @ VBW 300 kHz _Mode Sweep
@17k view 1Pk view
M1[1] 54.49 dBm| M1[1] 0.70 dim|
B877.9620 MHz| 2.453030 GHZ|
0d 10d m2[1] +7.96 dBm|
18.200450 GHz|
od 0 dBrE
10 d -10d
20 -20 dHm
D1 - e
750 B 30 d
T 1 -27.750 dBn 30
-4 df
-40 d ?
-50 oH
-50 d 1
70 dbi
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | X%-value | ¥-value | Function | Function Result |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | M1 245303 GHz -0.70 dém
ML 1 577.962 Mz 54,40 dBm M2 L 18,20045 GH2 -47.96 dBm
( )i ) [N ) [ b J [T

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Appendix B. AC Conducted Emission Test Results

Temperature : 20.2~23.4°C
Relative Humidity : |42.7~49.1%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of BS
FAX: 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

4N1307
Mode 1
120Vac/60Hz
Line

Full Spectrum

Report No. FR4N1307B

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

4 ‘.
40f‘0 ‘.
o i ¥
307
20- > 4 ¢ b <
i &
101
0 : —t—+—+—+—+— : ——t—t———— : !
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.150000 31.94 56.00 24.06 | L1 FLO 19.9
0.150000 42.51 66.00 23.49 | L1 FLO 19.9
0.163500 25.71 55.28 29.57 | L1 FLO 19.9
0.163500 38.35 65.28 26.93 | L1 FLO 19.9
0.186990 21.02 54.17 33.15 | L1 FLO 19.9
0.186990 39.84 64.17 2433 | L1 FLO 19.9
0.233250 33.31 52.33 19.02 | L1 FLO 19.9
0.233250 45.10 62.33 17.23 | L1 FLO 19.9
0.269250 30.58 51.14 20.56 | L1 FLO 19.9
0.269250 43.14 61.14 18.00 | L1 FLO 19.9
0.395250 27.39 47.95 20.56 | L1 FLO 19.9
0.395250 39.68 57.95 18.27 | L1 FLO 19.9
0.404880 30.11 47.75 17.64 | L1 FLO 19.9
0.404880 37.00 57.75 20.75 | L1 FLO 19.9
0.433500 21.63 47.19 2556 | L1 FLO 19.9
0.433500 37.98 57.19 19.21 | L1 FLO 19.9
0.478500 24.07 46.37 22.30 | L1 FLO 19.9
0.478500 37.31 56.37 19.06 | L1 FLO 19.9
0.519360 20.63 46.00 25.37 | L1 FLO 19.9

B2 of B5



0.519360 36.77 S 56.00 19.23 | L1 FLO 19.9
0.649410 --- 19.81 46.00 26.19 | L1 FLO 19.9
0.649410 33.40 --- 56.00 22.60 | L1 FLO 19.9
0.703500 --- 18.93 46.00 27.07 | L1 FLO 19.9
0.703500 31.53 --- 56.00 2447 | L1 FLO 19.9
1.082670 --- 19.17 46.00 26.83 | L1 FLO 19.9
1.082670 34.55 --- 56.00 2145 | L1 FLO 19.9
1.168620 --- 18.30 46.00 27.70 | L1 FLO 19.9
1.168620 34.98 --- 56.00 21.02 | L1 FLO 19.9
1.216590 --- 21.64 46.00 24.36 | L1 FLO 19.9
1.216590 36.62 --- 56.00 19.38 | L1 FLO 19.9
1.299120 --- 17.30 46.00 28.70 | L1 FLO 19.9
1.299120 32.09 --- 56.00 2391 | L1 FLO 19.9
3.036750 --- 18.18 46.00 2782 | L1 FLO 20.0
3.036750 21.17 --- 56.00 3483 | L1 FLO 20.0
4.995690 --- 15.88 46.00 30.12 | L1 FLO 20.0
4.995690 19.25 --- 56.00 36.75 | L1 FLO 20.0
18.858750 --- 14.86 50.00 3514 | L1 FLO 20.1
18.858750 16.47 --- 60.00 4353 | L1 FLO 20.1
21.302430 --- 17.69 50.00 3231 | L1 FLO 20.1
21.302430 20.51 --- 60.00 3949 | L1 FLO 20.1

Report No.

FR4N1307B
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EUT Information

Report No. FR4N1307B

Report NO : 4N1307
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% iz
£ sl .. EISPR-Ave LimitatMain Ports
[ s I U S N AU U S :
: B %e
- 40 ‘ ‘ ¢
4 ‘ “ ’ :
307
1 4
20+ & ) G
101
0 } } ——+—+— } } —t— } !
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.150878 28.81 55.95 27.14 | N FLO 20.0
0.150878 45.10 65.95 20.85 | N FLO 20.0
0.156840 27.15 55.63 28.48 | N FLO 19.9
0.156840 42.70 65.63 22.93 | N FLO 19.9
0.169080 24.14 55.01 30.87 | N FLO 19.9
0.169080 39.33 65.01 25.68 | N FLO 19.9
0.174750 22.36 54.73 32.37 | N FLO 19.9
0.174750 36.97 64.73 27.76 | N FLO 19.9
0.221100 24.15 52.78 28.63 | N FLO 19.9
0.221100 40.76 62.78 22.02 | N FLO 19.9
0.224700 27.14 52.64 25.50 | N FLO 19.9
0.224700 42.94 62.64 19.70 | N FLO 19.9
0.262500 26.42 51.35 24.93 | N FLO 19.9
0.262500 42.20 61.35 19.15 | N FLO 19.9
0.349890 28.81 48.97 20.16 | N FLO 19.9
0.349890 39.02 58.97 19.95 | N FLO 19.9
0.404340 28.18 47.76 19.58 | N FLO 19.9
0.404340 35.07 57.76 22.69 | N FLO 19.9
0.471750 23.59 46.48 22.89 | N FLO 19.9
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0.471750 36.50 S 56.48 19.98 | N FLO 19.9
0.513600 --- 20.84 46.00 25.16 | N FLO 19.9
0.513600 36.84 --- 56.00 19.16 | N FLO 19.9
0.653370 --- 19.61 46.00 26.39 | N FLO 19.9
0.653370 33.72 --- 56.00 22.28 | N FLO 19.9
0.674250 --- 22.76 46.00 2324 | N FLO 19.9
0.674250 34.45 --- 56.00 2155 | N FLO 19.9
1.173750 --- 18.67 46.00 2733 | N FLO 20.0
1.173750 33.56 --- 56.00 2244 | N FLO 20.0
1.216500 --- 21.63 46.00 2437 | N FLO 20.0
1.216500 36.20 --- 56.00 19.80 | N FLO 20.0
3.024960 --- 18.98 46.00 27.02 | N FLO 20.0
3.024960 23.11 --- 56.00 32.89 | N FLO 20.0
4.969230 --- 15.94 46.00 30.06 | N FLO 20.0
4.969230 19.36 --- 56.00 36.64 | N FLO 20.0
21.104250 --- 17.37 50.00 32.63 | N FLO 20.2
21.104250 20.07 --- 60.00 39.93 | N FLO 20.2
29.741190 --- 16.36 50.00 33.64 | N FLO 20.2
29.741190 17.90 --- 60.00 42.10 | N FLO 20.2

Report No.

FR4N1307B
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samanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Appendix C.Radiated Spurious Emission Test Data

Relative Humidity : 19.3~22.3°C
Test Engineer : John Chuang, David Dai and Sam Chou
Temperature : 65.6~70.5%
Note symbol
-L Low channel location
-R High channel location

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 1 | 2400-2483.5 | 1+2 (CDD) 802.11b 01 2412 1Mbps - -
Mode 2 | 2400-2483.5 | 1+2 (CDD) 802.11b 06 2437 1Mbps - -
Mode 3 | 2400-2483.5 | 1+2 (CDD) 802.11b 11 2462 1Mbps - -
Mode 4 | 2400-2483.5 | 1+2 (CDD) 802.11g 01 2412 6Mbps - -
Mode 5 | 2400-2483.5 | 1+2 (CDD) 802.11g 02 2417 6Mbps - -
Mode 6 | 2400-2483.5 @ 1+2 (CDD) 802.11g 06 2437 6Mbps - -
Mode 7 | 2400-2483.5 | 1+2 (CDD) 802.11g 10 2457 6Mbps - -
Mode 8 | 2400-2483.5 1+2 (CDD) 802.11g 1 2462 6Mbps - -
Mode 9 | 2400-2483.5 | 1+2 (CDD) 802.11n HT20 01 2412 MCSO0 - -
Mode 10 & 2400-2483.5 | 1+2 (CDD) @ 802.11n HT20 06 2437 MCSO0 - -
Mode 11 = 2400-2483.5 @ 1+2 (CDD) 802.11n HT20 11 2462 MCSO0 - -
Mode 12 | 2400-2483.5 | 1+2 (CDD) 802.11n HT40 03 2422 MCSO0 - -
Mode 13 | 2400-2483.5 | 1+2 (CDD) @ 802.11n HT40 06 2437 MCSO0 - -
Mode 14 | 2400-2483.5 | 1+2 (CDD) @ 802.11n HT40 09 2452 MCSO0 - -
Mode 15 = 2400-2483.5 1+2 (CDD) 802.1lax HE20 01 2412 MCSO0 | Full RU -
Mode 16 = 2400-2483.5 1+2 (CDD) 802.1lax HE20 06 2437 MCSO | Full RU -
Mode 17 = 2400-2483.5 1+2 (CDD) 802.1lax HE20 10 2457 MCSO | Full RU -
Mode 18  2400-2483.5 1+2 (CDD) 802.1lax HE20 11 2462 MCSO0 | Full RU -
Mode 19 @ 2400-2483.5 1+2 (CDD) 802.1lax HE40 03 2422 MCSO0 | Full RU -
Mode 20 = 2400-2483.5 1+2 (CDD) 802.1lax HE40 06 2437 MCSO0 | Full RU -
Mode 21 = 2400-2483.5 1+2 (CDD) 802.1lax HE40 09 2452 MCSO0 | Full RU -
Mode 22 | 2400-2483.5 | 1+2 (CDD) 802.11n HT40 06 2437 MCSO0 - SHF
Mode 23 | 2400-2483.5 | 1+2 (CDD) 802.11n HT40 06 2437 MCSO0 - LF
TEL : 886-3-327-0868 Page Number : C1 of C103
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 | 2389.04 51.74 54.00 -2.26 \% Avg. Pass - Band Edge

! 802.11b 01 | 4788.00 49.41 54.00 -4.59 \% Avg. Pass - Harmonic
802.11b 06 | 2388.49 45.08 54.00 -8.92 \% Avg. Pass - Band Edge

2 802.11b 06 | 4788.00 49.74 54.00 -4.26 \% Avg. Pass - Harmonic
802.11b 11 | 2486.05 53.08 54.00 -0.92 \% Avg. Pass - Band Edge

3 802.11b 11 | 4788.00 49.53 54.00 -4.47 \% Avg. Pass - Harmonic
802.11g 01 | 2389.95 52.70 54.00 -1.30 \% Avg. Pass - Band Edge

‘ 802.11g 01 | 4788.00 49.36 54.00 -4.64 \% Avg. Pass - Harmonic
5 802.11g 02 | 2389.95 51.77 54.00 -2.23 \% Avg. Pass - Band Edge
802.11g 06 | 2484.57 52.23 54.00 -1.77 \% Avg. Pass - Band Edge

® 802.11g 06 | 4788.00 49.49 54.00 -4.51 \% Avg. Pass - Harmonic
7 802.11g 10 | 2483.53 52.00 54.00 -2.00 \% Avg. Pass - Band Edge
802.11g 11 | 2483.55 51.73 54.00 -2.27 \% Avg. Pass - Band Edge

8 802.11g 11 | 4788.00 49.38 54.00 -4.62 \% Avg. Pass - Harmonic
802.11n HT20 01 | 2389.95 53.14 54.00 -0.86 \% Avg. Pass - Band Edge

° 802.11n HT20 01 | 4788.00 49.45 54.00 -4.55 \% Avg. Pass - Harmonic
802.11n HT20 06 @ 2484.88 52.87 54.00 -1.13 \% Avg. Pass - Band Edge

10 802.11n HT20 06 | 4788.00 49.53 54.00 -4.47 \% Avg. Pass - Harmonic
802.11n HT20 11 | 2483.66 51.44 54.00 -2.56 \% Avg. Pass - Band Edge

- 802.11n HT20 11 | 4788.00 49.48 54.00 -4.52 \% Avg. Pass - Harmonic
802.11n HT40 03 | 2389.63 51.65 54.00 -2.35 \% Avg. Pass - Band Edge

. 802.11n HT40 03 | 4788.00 49.48 54.00 -4.52 \% Avg. Pass - Harmonic
802.11n HT40 06 | 2483.75 53.38 54.00 -0.62 \% Avg. Pass - Band Edge

e 802.11n HT40 06 | 4788.00 49.53 54.00 -4.47 \% Avg. Pass - Harmonic
802.11n HT40 09 | 2483.97 52.34 54.00 -1.66 \% Avg. Pass - Band Edge

o 802.11n HT40 09 | 4788.00 49.41 54.00 -4.59 \% Avg. Pass - Harmonic
802.11ax HE20 | 01 | 2389.95 52.71 54.00 -1.29 \% Avg. Pass Full RU Band Edge

o 802.11ax HE20 | 01 | 4788.00 49.46 54.00 -4.54 \% Avg. Pass Full RU Harmonic
802.11ax HE20 | 06 | 2484.57 53.05 54.00 -0.95 \% Avg. Pass Full RU Band Edge

o 802.11ax HE20 | 06 | 4788.00 49.48 54.00 -4.52 \% Avg. Pass Full RU Harmonic

TEL : 886-3-327-0868 Page Number : C2 of C103
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
17 802.11ax HE20 @ 10 2484.86 51.88 54.00 -2.12 \% Avg. Pass FullRU | Band Edge
802.11ax HE20 | 11 2484.84 51.65 54.00 -2.35 \% Avg. Pass FullRU | Band Edge
18 802.11ax HE20 @ 11 4788.00 49.68 54.00 -4.32 \% Avg. Pass Full RU Harmonic
802.11ax HE40 | 03 2389.52 53.17 54.00 -0.83 \% Avg. Pass FullRU | Band Edge
19 802.11ax HE40 | 03 4788.00 49.50 54.00 -4.50 \% Avg. Pass Full RU Harmonic
802.11ax HE40 | 06 2483.68 52.96 54.00 -1.04 \% Avg. Pass FullRU | Band Edge
20 802.11ax HE40 | 06 4788.00 49.41 54.00 -4.59 \% Avg. Pass Full RU Harmonic
802.11ax HE40 | 09 2485.12 52.40 54.00 -1.60 \% Avg. Pass FullRU | Band Edge
2 802.11ax HE40 | 09 4788.00 49.51 54.00 -4.49 \% Avg. Pass Full RU Harmonic
22 802.11n HT40 06 | 24846.00 41.87 74.00 -32.13 H Peak Pass - SHF
23 802.11n HT40 06 500.45 43.57 46.00 -2.43 \% QP Pass - LF
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Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, a 105,
-
/ \ PEAK T4,
00 J \r\{ 00
s yal ™ ”
" e e ¥ s prirestind " A T
350 350
1 1
Peak
310 3%, 62 2388 4, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 238891 52.16 74.00 -21.84 42.75 27.38 8.6 36.27 9.68 168 132 PEAK 1 2412.00 110,99 ------ ------ 1g1.41 27.50 B.67 36.27 9.68 160 132 PEAC
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 / \ 875
70, / \ 70,
r/”\ AVG_54
52! ] 52!
354 B e
1 11
Avg.
310 3. 62 2388 4, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1000.000kHz VBN:2.820kHz SWT:Auto + RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2388.91 44.49 54,00 -9.51 35.88 27.38 8.6 36.27 9.68 188 132 AVERAGE 1 2412.80 187,99 ------ ------ 98.41 27.5@ 8.67 36.27 9.68 180 132 AVERAGE
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 A 105
[
/ \ PEAK_74
0.0 70.0
1
52 ; e st et SZWH- . - it | e
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.82 57.47 74.00 -16.53 43.84 27.48 B.62 36.27 9.68 108 12 PEAK 1 2812.00 118.46 ------ ------ 108.89 27.50 8.66 36.27 9.68 160 12 PEAK

Level (dBuVim)

Level (4BuVim)

0,

AVG_54)
52 Uy e !
N R
350 B —
17. 1.
Avg.
pxil] 2336, 2362, 2368. 2414, 2140 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RB:1060.080kHz VBW:2.320kHz SKT:Auto + RB:1060.080kHz VBI:2.820kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.84 5174 54.80 -2.26 42,33 27.38 B.62 36.27 9.68 108 12 AVERAGE 1 2412.80 114,88 ------ ------ 185.22 27.50 8.67 36.27 9.68 180 12 AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
JLeredBuvin) PMELTENy)
1225 1225
1050 1059
o8 " PEAK 74
PEAK 74| o =
700 -
AVG o
o o g 5 52 pp——
" MW‘“"' - W QW
Bty sttt 35.0
34
175
Peak 13
A 3000 6000. 9000. 1 15000. 18000
Vvg. 3000 6000, 9000, 12000, 15000, 18000 Freqency Mz
Frequency {MHz)
site @ @3CH2B-HY
Site + 03CH20-HY Condition: PEAK_74 3m HF_9128D 02360 241101 VERTICAL
Condition: PEAK 74 3m HF_9128D 02368 241101 HORIZONTAL Linit Read At Cable Preamp  Awx APos  Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Wiz dBu//m B/ dB dBw dbfn @B B dF  cm  deg
[ ————————. 1 4780.08 51.99 74.00 -22.01 44.28 32.15 12.23 37.50 0.83 180 347 Peak
MHz dBuV/m dBuV/m  dB dBuw/ dB/m dB dB B cm deg 2 4733.00 49.41 54.80 -4.59 41.78 32,15 12,23 37.50 0.83 180 347 Average
1 4738.00 49.09 74.80 -24.91 41.38 32.15 12.23 37.50 0.83 150 333 Peak 3 4824.68 46.53 74.00 -27.47 38.60 32.39 12.28 37.53 0.79 - -~ PEAK
2 478.0@ 44.65 54.68 -9.35 36.94 32.15 12.23 7.5 @.83 150 353 Average 4 5000.00 50.03 74.00 -23.97 41.27 33.40 12,61 37.67 @.42 180 343 Peak
3 4324.00 46.23 74.80 -27.77 38.39 32,39 12.28 37.53 @.79 - -- PEAK 5 5600.00 45.94 54.08 -8.06 37.18 33.40 12.61 37.67 @.42 180 343 Average
TEL : 886-3-327-0868 Page Number : C6 of C103
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Avg.
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (WHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C7 of C103
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 815
/ PEAK_74
0.0 70.0
1 M"\//Wj’
52 i i st ——— 52 | ot
-
350 350
17! E
Peak
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 234112 49.74 74.00 -24.26 40.57 27.21 8.5 36.25 9.68 108 53 PEAK

1 2437.00 107.44 ------ ------ 97.75 27.58 @8.71 36.28 9.68 160 53 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 875
70, / 70,
AVG_54
- S : —
3540 350 2
1 11
Avg.
310 13354 23608 uns U1 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg

1 2386.71 48,53 54.80 -13.47 3L.17 27.3 B.62 36.27 9.68 188 53 AVERAGE 1 2437.80 104.46 ------ ------ 94.77 27.58 871 36.28 9.68 180 53 AVERAGE
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Pol. Horizontal Fundamental
aglevel 4BV
1225
105
75
\ PEAK_BE 74,
0.0
52 m‘\u’r" . 1
i
35,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.87 52.61 74.00 -21.39 42.49 27.94 B.80 36.30 9.68 108 53 PEAK
aglevel 4BV
1225
105
815
70,
52 faat! \/ AVG_BE_54
1
35,
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF_9128D 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg
1 2483.56 43.98 54.00 -10.16 33.79 27.94 B.79 36.30 9.68 108 53 AVERAGE

TEL : 886-3-327-0868 Page Number : C9 of C103
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225 1
105, 105,
875 / 875
PEAK T4,
00 00
52. Ta JJ/J\ w 52 VL
W z oo I T ok B B
350 350
1 1
Peak
310 13354 23608 13862 uns U1 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2388.61 53.06 74.00 -20.94 43.66 27.37 8.6 36.27 9.68 108 354 PEAK 1 2437.80 116.66 ------ ------ 186.99 27.56 8.71 36.28 9.68 160 354 PEAC
nLevel {dBuVim) nLevel (dBuVim)
1225 1225 ]
105, a 105,
875 / 875
70, / 70,
AVG_54
52! 52!
1
MU _._[ L_
350 BT T e
1 11
Avg.
310 13354 23608 uns U1 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2388.49 45.08 54.00 -8.92 35.68 27.37 8.6 36.27 9.68 188 354 AVERAGE 1 2437.80 113,38 ------ ------ 183.74 27.54 B8.70 36.28 9.68 160 354 AVERAGE

TEL : 886-3-327-0868
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Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

PLAK_BE 74
71

Peak

Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 82368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2485.57 52.84 74.00 -21.16 4270 27.96 8.30 36.30 9.68 108 354 PEAK

3 oLevel [BuVim)

N \/v\ P AVG BE 54

Avg.

Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF_9128D 82360 241101 VERTICAL
+ RB:1060.080kHZ VBW:2.320kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B

1 2455.83 44.00 54.00 -10.00 33.86 27.96 6.80 36.30 9.68 188 354 AVERAGE
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Pol. Horizontal Vertical
4o Level (dBuvim) 4o Level (dBuvim)
1225 1225
1050 1050
875 875
PEAK 74 PEAK 74|
700! 700
52 L 52 A5 54
ponen e P s
g—— S, I ey
350! 350!
175 175
Peak
3000 6000. 9000. 1 15000. 18000 3000 6000. 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Avg * Site + @3CH20-HY Site + @3CH20-HY
Condition: PEAK 74 3m HF_9128D_0236@_241101 HORIZONTAL Condition: PEAK_74 3m HF_9128D_0236@_241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m d8  dBuv  dB/m d  dBdB o deg MHz dBuv/m dBuv/m  dB  dBuv  dB/m dB d  de e deg
1 4783.80 49.13 74.60 -24.87 41.42 32,15 12,23 37.5% ©@.83 150 351 Peak 1 4783.80 52,36 74.00 -21.64 44.65 32,15 12,23 37.50 @.83 180 342 Peak
2 4788.08 44.83 54.80 -9.17 37.12 32,15 12.23 37.5%9 .83 150 351 Average 2 4788.08 49.74 54.00 -4.26 42.03 32.15 12.23 37.50 .83 180 342 Average
3 4874.e0 47.58 74.6@ -26.58 39.31 32.7@ 12.38 37.57 @.68 2608 79 PEAK 3 4874.80 49.73 74.8@ -24.27 41.54 32.78 12.38 37.57 @.68 200 71 PEAK
4 4874.00 42.33 54.80 -11.67 34.14 32.70 12.38 37.57 0.63 200 79 Average 4 4874.00 45.66 54.88 -8.34 37.47 32.70 12.38 37.57 0.63 200 71 Average
5 5600.80 48.88 74.60 -25.12 48.12 33.40 12.61 37.67 ©0.42 380 344 Peak 5 5600.80 50.05 74.00 -23.95 41.29 33.40 12.61 37.67 @.42 180 349 Peak
6 5000.90 43.42 54.00 -10.58 34.66 33.49 12.61 37.67 0.42 300 344 Average 6 5000.00 46.01 54.88 -7.99 37.25 33.49 12.61 37.e7 .42 1@0 348 Average
7 7311.0@ 48.58 74.88 -25.58 34.41 36.83 15.37 38.47 0.36 141 58 PEAK 7 7311.e@ 48.73 74.88 -25.27 34.64 36.83 15.37 38.47 @8.36 349 54 PEAK
8 7311.88 39.17 54.00 -14.83 25.88 36.83 15.37 38.47 0.36 141 58 Average § 7311.88 39.21 54.00 -14.79 25.12 36.83 15.37 38.47 @.36 349 54 Average
TEL : 886-3-327-0868 Page Number : C12 of C103

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Avg.
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (WHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C13 of C103

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
15 15 !
——
75 815
PEAK_BE 74, PEAK_74
0.0 70.0
52, ; 52,
o - " A e
350 350
17! E
Peak
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2486.66 53.82 74.00 -20.13 43.67 27.97 68.80 36.30 9.68 108 62 PEAK 1 2862.80 104.20 ------ ------ 94.42 27.64 875 36.29 9.68 160 62 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
P
815 815
70, 70,
AVG_BE_54 AVG_54
52, 7 52,
|
el e R
350 1 T st
17! E
Avg.
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2486.49 45.19 54.80 -8.81 35.85 27.96 6.80 36.30 9.68 108 62 AVERAGE 1 2462.80 101,11 ------ ------ 91.37 27.66 8.75 36.29 9.68 180 62 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C103




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
15 815
PEAK_BE 74, PEAK_74
0.0 70.0
1
o
W b Libgaur ks TSP RERIELL
350 350
17! E
Peak
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2486.78 57.88 74.00 -16.12 47.73 27.97 G6.80 36.30 9.68 373 360 PEAK 1 2862.80 114,75 ------ ------ 185.01 27.60 8.75 36.29 9.68 373 36@ PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
KA 1 G B 5 AV 54
52 ‘“ N
350 B e
17! E
Avg.
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:2.820kHz SWT:Auto + RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2456.85 53.08 54.00 -0.92 42.94 27.96 6.80 36.30 9.68 373 360 AVERAGE 1 2462.88 111,59 ------ ------ 191.85 27.60 B8.75 36.29 9.68 373 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C15 of C103

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Horizontal Vertical
4 4 Level (dBuvim) 4o LEVEl (dBuVim)
1225 1225
1050 1050
815 875
PEAK 74) PEAK 74|
700 700! -
VG54 AVG
52! G54
R 52
e S
M}"""‘M S—_— wMWM
%41
350
5
1 175
Peak
3000 6000. 9000 12000, 15000 18000
Frequency (MHz) 3000 6000. 9000, 12000. 15000 18000
requency (MHz)
A Frequency (MHz)
vg.
site + @3CH20-HY .
Condition: PEAK_74 3m HF_9128D_02368_241101 HORTZONTAL Site @ 03CH6-HY
Condition: PEAK 74 3m HF_912@D 82368 241101 VERTICAL
Limit Read  Ant Csble Preamp  Aux APos  TPos L
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m 8 dBwv  dB/m d d a deg
1 4125.88 46.17 74.80 -27.83 40.80 31.10 11.60 37.20 0.67 300 34 Peak PMHz dBuV/m dBuV/m 8 dBuwv  dB/m B B dB m deg
2 4125.68 41.81 54.80 -12.19 35.64 31.10 1l.60 37.20 0.67 300 34 Average 1 4125.08 48.65 74.08 -25.35 42.48 31.10 11.60 37.28 0.67 100 342 Peak
3 4733.08 49.16 74.00 -24.84 41.45 32,15 12,23 37.5¢ @.83 150 351 Peak 2 4125.60 45.46 54.08 -3.54 39.29 31.10 11.60 37.20 @.67 180 342 Average
4 4783.88 44.79 5480 -9.21 37.88 32,15 12.23 7.5 @.83 150 351 Average 3 4783.0@ 52.88 74.00 -21.92 44,37 32,15 12,23 37.5¢ @.83 100 343 Peak
5 4924.80 45.26 74.00 -28.74 36.88 32.94 12.47 .61 0.58 - -- PEAK 4 4783.00 49.53 54,08 -4.47 41.82 32,15 12.23 37.50 0.83 180 343 Average
6 7386.88 48.16 74.80 -25.84 34.52 36.38 15.46 38.53 .33 119 64 PEAK 5 4924.88 47.08 74.0@ -27.80 38.62 32.94 12.47 37.61 @.58 - -- PEAK
7 7386.80 38.54 54.60 -15.46 24.98 36.38 15.46 38,53 0.33 119 64 Average 6 7386.00 47.01 74.00 -26.80 34.27 36.38 15.46 38.53 @.33 - - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C103




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Avg.
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C17 of C103

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
[
H PEAK T4,
00 W ,\’\M 00 ‘&
52 “ ,u i 5 " e e R
350 350
1 1
Peak
310 3. 62 2388 M4, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.82 62.29 74.00 -11.71 52.86 27.48 B8.62 36.27 9.68 117 131 PEAK 1 2412.80 107,92 ------ ------ 98.34 27.5@ @8.67 36.27 9.68 117 131 PEAK
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 f'\/" '\/\ 875
70, / 70,
\ AVG_54
52! 52! \‘h
350 Blh—= SLEs e =
1 11
Avg.
310 3%, 62 2388 M4, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.95 47.95 54.00 -6.65 38.52 27.48 B8.62 36.27 9.68 117 131 AVERAGE 1 2412.80 106,01 ------ ------ 9.43 27.58 8.67 36.27 9.68 117 131 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C103



wamanas. FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 |
" AV "
M
\ \ PEAK_74
700 P \/ 700 ‘
52 52 L\\M
. it " - e
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 63.89 74.0@ -5.11 59.46 27.48 8.6 36.27 9.68 108 350 PEAK 1 2412.00 116,89 ------ ------ 186.52 27.50 B8.66 36.27 9.68 160 330 PEAC
3 Level (dBuVim) Level [dBuvim)
1225 1225
1
105 i 105
815 / \/\ 815
70, f\ 70, \
v
N \«\ \ AVG_54
52! 52!
30 e
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  de
1 2389.95 52.78 54.00 -1.30 43.27 27.48 8.6 36.27 9.68 108 350 AVERAGE 1 2412.00 108.84 ------ ------ 99.27 27.56 @8.66 36.27 9.68 180 358 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C103



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Vertical
qLevel i) L2 (¢Buvim)
1225 1225
1050 1050
o " PEAK 74
PEAK 74 . =
700 -
A6, 54
AVG, 54 52! e
525 R ottt
S L st T
Mg ks 36.0!
34
115
Peak 175
A 3000 6000. 9000. 1 15000. 18000
V3. 3000 000, 9000, 12000 15000, 18000 Frequency (W)
Frequency (MHz)
Site @ @3CH28-HY
Gte : BCUBH Condition: PEAK_74 3m HF_9126D_02368_241101 VERTICAL
Condition: PEAK 74 3m HF_9128D 02368 241101 HORTZONTAL Linit Resd  dnt Goble resmp A R0 TRos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Wiz dBu//m B/ dB dBw dbfn @B B dF  cm  deg
I EEEEEE———————— 1 4786.00 51.92 74.00 -22.08 44.21 3215 12.23 37.50 0.83 180 350 Peak
Mtz dBu/m dBuV/m  dB dBu dB/fm  dB B dB m  deg 2 4788.00 49.36 54.00 -4.64 41.65 32.15 12.23 37.50 0.83 180 350 Average
1 478800 49.06 74.80 -24.94 4135 32.15 12.23 37.50 0.83 150 351 Peak 3 4824.00 44.35 74.00 -29.64 36.03 32.39 12.28 37.53 078  --  -- PEAK
2 4788.00 44.63 54.80 -9.37 36.92 32.15 12.23 37.50 0.83 150 351 Average 4 5000.00 49.96 74.00 -24.04 41.20 33.40 12.61 37.67 .82 180 347 Peak
3 482,00 45.73 74.00 -28.27 37.80 32.39 12.28 37.53 079 .- - PEAK 5 5600.00 45.87 54.69 -8.13 37.11 33.40 12.61 37.67 0.82 180 347 Average
TEL : 886-3-327-0868 Page Number : C20 of C103

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Avg.
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C21 of C103

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal

Fundamental

Level (dBuVim)

Level (4BuVim)

1225

! a74)
‘f W’\ PEAK 74
70

17
Peak

0 2336,

2362, 2368. 2414, 240 1000 1400. 1800. 2200.
Frequency (MHz) Frequency (MHz)
Site  : B3CH2O-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
< RBN:1080.060KkHz VBW:3000.808kHz SWT:Auto

Site + B3CH20-HY
Condition: PEAK 74 3m HF_9126D 02360 241101 HORIZONTAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.82 57.32 74.00 -16.68 47.89 27.48 8.6 36.27 9.68 189 132 PEAK 1 2417.88 111,37 ------ --=--- 1g1.80 27.50 8.66 36.27 9.68 169 132 PEAC

Level (dBuVim)

Level (4BuVim)

0,

\ G_54
52 52

350 50 —— b
1 11
Avg.
310 3%, 62 2388 M4, 440 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg

1 2389.95 46.81 54.00 -7.99 36.58 27.48 8.6 36.27 9.68 189 132 AVERAGE 1 2417.80 104,17 ------ ------ 94.59 27.58 @8.67 36.27 9.68 189 132 AVERAGE

TEL : 886-3-327-0868

Page Number : C22 of C103
FAX : 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Vertical Fundamental
3 Level (dBuVim) Level [dBuvim)
1225 1225 1
105 VW 105
s f’/ AR .
} PEAK_74
0.0 70.0 !
52, 52, \
(O i . o b e T
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 6438 74.00 -9.79 54.87 27.48 8.6 36.27 9.68 108 348 PEAK 1 2417.00 118,18 ------ ------ 1g8.52 27.50 B8.68 36.28 9.68 160 343 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 VY 105
815 / 815
70, / 70,
k AVG_54
52! 52!
VA
30 30— T
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.95 5177 54.00 -2.23 42,34 27.48 8.6 36.27 9.68 108 348 AVERAGE 1 2417.88 118,53 ------ ------ 10.95 27.50 B8.67 36.27 9.68 180 348 AVERAGE

TEL : 886-3-327-0868 Page Number : C23 of C103
FAX : 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
125 1225 :
105 7 105
f/ { PEAK 74

700 o 700 |

: \
52, —— —— ; 52, e - PR =
17! 1!

Peak
Pl 23354 2604 2862 U5 7 1000 1400, 1800, 200, 2600 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF_9126D 02360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.63 57.71 74.00 -16.29 48.29 27.39 8.6 36.27 9.68 168 133 PEAK 1 2437.80 112,35 ------ ------ 12.68 27.56 8.71 36.28 9.68 160 133 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
815 /.\f 815
70, /‘U 70,
L AVG_54
52! 52!
e ™ \ [
350 ul g g s
17! E
Avg.
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto + RB:1060.080kHz VB:1.060kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.88 44.76 54.00 -9.24 35.33 27.48 8.6 36.27 9.68 188 133 AVERAGE 1 2437.80 185.27 ------ ------ 95.60 27.56 @8.71 36.28 9.68 180 133 AVERAGE
TEL : 886-3-327-0868 Page Number : C24 of C103

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Fundamental
aglevel 4BV
1225
105
\\w“%
8 gl
PEAK_BE 74,
70, " 4
VN W
51' by
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2485.20 60.37 74.00 -13.63 50.24 27.95 G6.80 36.30 9.68 168 133 PEAK
aglevel 4BV
1225
105
\/_\/-\
815
70, -\\M-‘
AVG_BE 54
521 R 3 _DE_.
R
350
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF_9128D 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg
1 248431 46.27 54.00 -7.73 36.15 27.94 GB.80 36.30 9.68 108 133 AVERAGE
TEL : 886-3-327-0868 Page Number : C25 of C103

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
L PEAK_74
700 1 W,M f"\vN 700 I
51 A M “’I 52. e viopratfion] \ d g & g
e At s, oy u ¥
350 350
17! E
Peak
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.88 65.04 74.00 -8.96 55.61 27.48 8.6 36.27 9.68 181 351 PEAK 1 2437.00 118.88 ------ ------ 189.21 27.56 8.71 36.28 9.68 161 351 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
J v
815 815
70, A 70,
i[ AVG_54
52! o/ 52!
R
30 R
17! E
Avg.
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.88 50.65 54.00 -3.35 41.22 27.48 8.6 36.27 9.68 181 351 AVERAGE 1 2437.80 111,89 ------ ------ 182.22 27.56 8.71 36.28 9.68 161 351 AVERAGE
TEL : 886-3-327-0868 Page Number : C26 of C103

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

R

o N
' RV
PEAK_BE_74|
700 m MA. | —

Peak

Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 82368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2454.44 67.05 74.00 -6.95 56.93 27.94 §.80 36.30 9.68 181 351 PEAK

3 oLevel [BuVim)

0 \/\/"\f AVG,_BE_54

Avg.

Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF_9128D 82360 241101 VERTICAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 484,57 52.23 54.80 -1.77 42,10 27.95 8.80 36.38 9.68 181 351 AVERAGE

TEL : 886-3-327-0868 Page Number : C27 of C103
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Horizontal Vertical
o Level (dBuvim) o Level (dBuvim)
1225 1225
1054 1
i o758
7. PEAK_74]
PEAK_74] 700
o w54
52
; A6 54 e
52. [
WNMW b 350
%0
175
Peak "
ea 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz)
3000 6000. 9000. 12000, 15000. 18000
AVg . Frequency (MHz) site @ @3CH20-HY
Condition: PEAK_74 3m HF_9126D_02368_241101 VERTICAL
siee ¢ EHE-HY Linit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK 74 3n HF_S126D 02360 241101 HORTZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Preamp — Aux  APos  TPos Mz dBu/m dBuv/m  dB5 duw  dB/fm  d5 dB 4B cm  dey
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 4125.08 48.55 74.88 -25.45 42.33 31.18 11.60 37.28 0.67 188 339 Peak
2 4125.00 45.38 54.8@ -8.62 39.21 31.19 11.60 37.20 @.67 lee 339 Average
Mz dBuv/m dBuv/m  dB dBuw dB/fm  dB B dB cm deg 3 4786,00 52.06 74.00 -21.94 44,35 32,15 12.23 37.50 0.83 180 344 Peak
1 4788.09 49.52 74.80 -24.18 42,11 3215 12.23 37.50 0.83 150 355 Peak 4 4788.00 49.49 54.00 -4.51 4178 32.15 12.23 37.50 8.83 160 344 Average
2 4788.00 44.67 5480 0,33 36.95 3215 1223 1.50 0.83 159 355 Average 5 4874.00 44.27 74.00 -20.73 36.08 32.70 12.38 37.57 .68 .- -- PEAC
3 4E7A.00 45.46 70.80 -28.54 37.77 .70 12.38 .57 0.8 --  -- PEAC : ;g'z :?-:z ;’:'z zzg; ‘;;i; g'z ggi ;;g; g:i iz ﬁi :::"fage
4 LG 4541 7400 2458 B3 6.8 1537 847 0.36 168 B9 PEAC 8 731l.0@ 49.01 74.00 -24.99 34.92 36.83 15.37 38.47 0.3 347 315 PEAK
5 OTALOR 3898 54001582 2489 6.8 1537 BT 036 169 89 Average 9 TILOG 3807 54.08 -15.03 2B 368 1537 347 0.6 37 305 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C28 of C103




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Avg.
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (WHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C29 of C103

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
050 P 105
a5 i a5
w’“‘“ PEAK_BE 74, PEAK_74
b( | 0. N
700 g M 70,0 ’ \
1
g
52 ", » S 52 P - . ebar
350 350
17! E
Peak
u57 656 U742 24828 1914 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2456.84 56.36 74.00 -17.64 46.21 27.97 G6.80 36.30 9.68 308 135 PEAK 1 2457.80 107.54 ------ ------ 97.80 27.66 @8.75 36.29 9.68 360 135 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
815 815
70, \—‘\ \}/—\ 70,
0 AVG_BE_54 AVG_54
52!
S K P R
350 50 SOV U N I S ey
17! E
Avg.
u57 656 U742 24828 1914 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.53 44.91 54.00 -9.69 34.80 27.94 B.79 36.30 9.68 308 135 AVERAGE 1 2457.80 100,88 ------ ------ 9.34 27.66 8.75 36.29 9.68 360 135 AVERAGE
TEL : 886-3-327-0868 Page Number : C30 of C103

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

1 2457.80 189.3@ ------ ------ 99.56 27.68 8.75 36.29 9.68

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
125 1225 1
105 - 105
75 bt 75
PEAK_BE 74, ’ PEAK_74
700 N 700 M
52, 52, 4
n Hirlh » TN WS T
350 350
17! E
Peak
u57 656 U742 24828 1914 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 23400 64.47 74.00 -9.53 534,35 27.94 B.80 36.30 9.68 400 3 PEAK 1 2457.80 116,65 ------ ------ 186.91 27.60 8.75 36.29 9.68 460 3 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
815 815
70, w \'\-M'\ 70,
AVG_BE_54 ( \ AVG_54
52 ‘“ /I
340 e e
17! E
Avg.
u57 U656 U742 24828 1914 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 483,53 52.60 54.00 -2.00 41.89 27.94 B.79 36.30 9.68 400 3 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C31 of C103




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, 105,
10 S 10!
075 W%W 875
PEAK_BE_74| PEAK_T74
700 M, — 00 it -
] I
52 ST . ettty 52 rbtndernre it . P ey T e
350 350
17! E
Peak
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 243434 56.42 74.00 -17.58 46.30 27.94 G8.80 36.30 9.68 168 135 PEAK 1 2462.80 107.79 ------ ------ 97.96 27.68 @8.76 36.29 9.68 188 135 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
P
815 L 815
70, 70,
AVG_BE_54 AVG_54
’ i : Jl
‘\'\-\._
—
30 4 1
17! E
Avg
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 248370 43.44 54.00 -10.56 33.33 27.94 B.79 36.30 9.68 188 135 AVERAGE 1 2462.80 106,72 ------ ------ 9.89 27.68 8.76 36.29 9.68 180 135 AVERAGE

TEL : 886-3-327-0868

Page Number : C32 of C103
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ’
T M 15
15 M\'M\ 815
PEAK_BE 74, \ PEAK_74
0.0 y 70.0 M
L "
52 SV 52 e T e
350 350
17! E
Peak
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 243,55 66.68 74.80 -7.32 36.57 27.94 B.79 36.30 9.68 400 5 PEAK 1 2862.80 116,39 ------ ------ 186.56 27.68 8.76 36.29 9.68 460 5 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
AVG_BE_54 \ AVG_54
52, 52, r’
e
350 50 P
17! E
Avg
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.55 5173 54.80 -2.27 41.62 27.94 B.79 36.30 9.68 400 5 AVERAGE 1 2462.80 109,13 ------ ------ 99.30 27.68 @8.76 36.29 9.68 480 5 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C33 of C103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Horizontal Vertical
1 HLM(HB!IWIH) 1 HLW&I(HBIIWIH)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
00 700
52 AVG_§M 52 AVG 54
oS z p———
gt prosne =) (I AW ]
360! 368.0!
Peak 115 175
AVg 3000 6000. 9000. 12000, 15000. 18000 3000 6000. 9000. 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK 74 3m HF_9128D_02368_241181 HORIZONTAL Condition: PEAK 74 3m HF_9128D 02368 241101 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B cm deg MHz dBuv/m dBuv/m  dB dBw dB/m dB A8 B om deg
1 4738.00 49.01 74.60 -24.99 41,38 32.15 12,23 37.50 .83 150 351 Peak 1 4738.00 51.G1 74.00 -22.19 44,10 32.15 12,23 37.50 .83 180 340 Peak
2 4788.00 44.61 5488 -9.39 3699 32,15 12.23 37.50 @.83 150 351 Average 2 4785.00 49.35 54.08 -4.62 41.67 32,15 12.23 37.58 @.83 100 340 Average
3 492408 43.50 74.00 -38.50 35.12 32.94 12.47 37.61 @.58 - -~ PEAK 3492408 43.72 7408 -38.28 35.34 32.94 12.47 37.61 @.58 - -- PEAK
4 7386.08 47.94 74.60 -26.06 34.39 36.38 15.46 38.53 0.3 - -- PEAK 4 7386.00 47.12 74.08 -26.88 33.48 36.38 15.46 38.53 6.3 - -- PEAK
TEL : 886-3-327-0868 Page Number : C34 of C103

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C35 of C103

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR4N1307B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
[ A
PEAK_74
0.0 70.0 |
528 - ; . 5 . . trboag bR bbb |
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 62.14 74.00 -11.86 52.71 27.48 B8.62 36.27 9.68 1l 133 PEAK 1 2812.80 108,31 ------ ------ 98.73 27.5@ @8.67 36.27 9.68 111 133 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 y
815 f”_’m 815
70, / 70,
\\ \ AVG_54
Rl . AL
50 150 ___,_,,___,_H__H_‘,_,_»...-m'—'—w—‘—}
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz ST:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.95 47.78 54.00 -6.30 38.27 27.48 B8.62 36.27 9.68 111 133 AVERAGE 1 2412.80 10,68 ------ ------ 91.11 27.58 @8.66 36.27 9.68 111 133 AVERAGE
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wamanas. FCC RADIO TEST REPORT

Report No. : FR4N1307B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
R
\'\ \ PEAK_74
700 A 700 ‘\a
5L Lot A frvrtrebrl " 5L N il bni il y
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 66.85 74.00 -7.15 57.42 27.48 8.6 36.27 9.68 168 351 PEAK 1 281200 114.48 ------ ------ 104,94 27.48 B8.65 36.27 9.68 160 351 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, 105,
10 r‘/wv \f\/\ 10!
815 815
70, ¥ 70,
\'\ \ AVG_54
52! ey 52!
340 L e
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.95 53.14 54.00 -0.86 43.71 27.48 B8.62 36.27 9.68 188 351 AVERAGE 1 2412.80 187.58 ------ ------ 98.81 27.5@ @8.66 36.27 9.68 180 351 AVERAGE
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Pol. Horizontal Vertical
. gnLe¥el dBuVim) . goLevel dBuVim)
1225 1225
1059 105
s o PEAK 74|
PEAK_74 . -
70.0
AV,
o T = 57' I
bttt 3540
%0
175
175
Peak
3000 6000. 9000. 1 15000, 18000
3000 6000. 9000. 1 15000, 18000 Frequency (HiHz)
AVg. Frequency (MHz)
Site @ G3CH28-HY
Site  : 3CHIB-HY Condition: PEAK_74 3m HF_0126D_02368_241101 VERTICAL
Condition: PEAK 74 3m HF_3126D_0236_241181 HORIZONTAL
- - - - Limit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Coble Preamp Aux APos TPos Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark T A A T T
_— 1 412500 48.62 74.00 -25.33 42.45 31.10 11.60 37.20 0.67 180 339 Peak
. 478;:;; d:;"{: d::vg _2422 4‘:5;; }g“;’; " ‘;: }722 agg 1; ‘;:f bk 2 4105.00 45.42 54.80 -B.58 39.25 3110 11.60 3720 0.67 100 339 Average
. . . ' ' ' ' ' ' 3 4788.00 52.02 74.00 -21.98 44.31 3215 12.23 37.50 0.83 100 348 Peak
2 475500 4469 5400 931 3698 .15 1123 W50 0.3 150 351 Average 4478800 49.45 50.00 -4.55 AL74 3205 1223 37.50 .83 100 348 Average
3 482400 44.07 74.60 -29.93 36.14 32.39 12.28 3.3 0.7 .- -- PEAC 5 452000 4415 TA.00 20.80 36.25 3.3 1298 37.53 0.79 .. - PEAC
4 5000.00 48.71 74.00 -25.29 39.95 33.40 12.61 3.67 0.42 300 345 Peak 6 5600.00 49.93 74.69 -24.07 41.17 33.40 12.61 37.67 0.82 100 344 Peak
5 5000.00 43.45 54.00 -10.55 34.60 33.40 12.61 37.67 0.8 300 345 Average 7 5600.08 45.97 54.88 -8.03 37.21 33.40 12.61 37.67 0.42 180 344 Average
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Avg.
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C39 of C103
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N1307B

1z dBuv/m dBuv/m

1 2389.88 45.80 54.00 -8.20 36.37 27.48 8.6 36.27 9.68 189 128 AVERAGE

d6 dbuv dB/m dB d8 B m  deg

Freq Llevel Line Margin Level Factor Loss Factor Factor

1 2437.80 182,38 ------ ------ 92.69 27.58 @8.71 36.28 9.68 189

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 s 105
B]lr Iy Blr
J PEAK_74
0.0 W = 70.0 L\H
2 it P— 5 ’ .y - b gt [ e
350 350
17! E
Peak
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK 74 3m HF 9128D 02360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3000.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.76 60.31 74.00 -13.69 50.88 27.48 6.6 36.27 9.68 189 128 PEAK 1 2437.80 110,29 ------ ------ leg.62 27.56 8.71 36.28 9.68 169 128 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
106, 105, 1
815 Jfﬁm 815
70, N/\f\ 70,
L AVG_54
52! 52!
30 =" s
17! E
Avg.
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE_54 3m HF_9128D_02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:1.080kHz SWT:Auto + RBH:1060.000kHz VBM:1.080kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Remark

d6 dbuwv d8/m d8 d8 B m  deg
125 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
aglevel 4BV
1225
105 \w
o5 W
W PEAK_BE 74
0.0 o WW m i
MM
52 Lr——
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2454.94 62.39 74.00 -11.61 52.26 27.95 @8.80 36.30 9.68 189 126 PEAK
aglevel 4BV
1225
105
/"M'—\./-n_,\
815
70,
N AVG BE 54
52 j
il
350
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF_9128D 82360 241101 HORTZONTAL
+ RB:1060.080kHz VBW:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg
1 484,44 47.25 54,80 -6.75 37.13 27.94 8.80 36.30 9.68 189 125 AVERAGE
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